

产品质量证明书
INSPECTION CERTIFICATE

575921

订货单位: 山西帝思曼特殊金属科技有限公司 Customer:	产品名称: 不锈钢热轧钢带 Product: Hot rolled stainless steel coil	
收货单位: 山西帝思曼特殊金属科技有限公司 Purchaser:	交货状态: 1D 退火 酸洗 不切边 Condition: 1D Annealing Pickling M	
标准 Specification GB/T 4237-2015	牌号 Grade 30Cr13	
	合同号 MWS No. 1039028-220 客户订单 Customer Order No.	
	证书编号 Certificate No. 1744965880514550 提单号 Consignment No. OLD1017385001 车号 Train Wagon No. 晋A4377X	

序号 No.	材料号 Material No.	炉号 Heat No.	规格 Dimensions (mm)	数量 Quantity	重量 Weight(t)	
1	KM1032340	B3101000	4.5*1219	1	18.015	
尺寸及外观 Acceptable Visual And Dimensions: 合格 OK				合计 Total	1	18.015

序号 No.	分析 Min. Max.	C%	Si%	Mn%	P%	S%	Cr%	Ni%
1	H	0.30	0.40	0.41	0.021	0.001	13.50	0.03

序号 No.	位置 方向 P.D.	屈服强度 抗拉强度		伸长率	硬度
		Y.S. Rp0.2 Mpa	T.S. Rm Mpa	EL A5%	Hardness HRB
		常温		常温	常温
1	H	335	654	30.5	81

注: H=Flat cutting edge; H=洛氏分析 Heat analysis; P=成分分析 Product analysis; D=Electroning remelting; Y.S.=Yield Strength; 常温 = Normal Temperature (Room Temperature); T.S.=Tensile Strength; EL=Elongation; A5=Lo-5.E5SQRT(5a);

声明: 本产品仅限国内销售不得出口, 经销商向用户出具本质量证明书复印件需加盖其公章。 The product is for domestic sales in China only. Export is not allowed. This certificate, if provided by a re-seller in photocopy, is invalid unless with the reseller's company stamp.

备注: 

声明: 本产品已按上述要求制造和检验, 结果符合要求, 特此证明。
We Hereby Certify That Material Described Herein Has Manufactured And Tested With Satisfactory Results In Accordance With The Requirements Of The Above Material Specification.

中国山西太原市尖草坪区2号 邮编030023
Jiancaoping Taiyuan Shanxi P.R. China zip code 030023
服务热线 After sale Service: 800-805-1288, 400-653-1588

质量负责人 Quality Manager:  NAN HAI